Government of Western Australia
Department of Water and Environmental Regulation

Licence

Environmental Protection Act 1986, Part V

Licensee: CITIC Pacific Mining Management Pty Ltd
Licence: L8758/2013/1

Registered office: 45 St Georges Terrace
PERTH WA 6000

ACN: 119 578 371

Premises address: Sino Iron Project Desalination Plant and Bulk Loading Facility
General Purpose Lease G08/52
MARDIE WA 6714
as depicted in Schedule 1

Issue date: Thursday, 21 November 2013

Commencement date: Monday, 25 November 2013

Expiry date: Sunday, 24 November 2024

Prescribed premises category
Schedule 1 of the Environmental Protection Regulations 1987

Cateqor Category Approved premises
gory Category description production or production or design
[...]
Premises address: Sino Iron Project Desalination Plant and Bulk Loading Facility
General Purpose Lease G08/52
MARDIE WA 6714

Issue date: Thursday, 21 November 2013

Commencement date: Monday, 25 November 2013

Expiry date: Sunday, 24 November 2024

Decision

Based on the assessment detailed in this document the Department of Water and Environmental
Regulation (DWER), has decided to issue an amended licence. DWER considers that in reaching this
decision, it has taken into account all relevant considerations.

Decision Document prepared by: Sonya Poor
Licensing Officer

Decision Document authorised by: Danielle Eyre
Delegated Officer

Environmental Protection Act 1986 Page 1 of 36

Licence: L8758/2013/1 Amendment date: Tuesday, 19 December 2017
File Number: DER2015/000676 IRLB TI0669 v2.7



Government of Western Australia
Department of Water and Environmental Regulation

Contents

Decision Document 1
Contents 2
1 Purpose of this Document 2
2 Administrative summary 2
3 Executive summary of proposal 3
4 Decision table 14
5 Advertisement and consultation table 19
6 Risk Assessment 20
Appendix A 21
Appendix B 23
Appendix C 25
Appendix D 27
Appendix E 30
Appendix F 31
Appendix G 32
References 34

1  Purpose of this Document

This decision document explains how DWER has assessed and determined the application and
provides a record of DWER’s decision-making process and how relevant factors have been taken into
account. Stakeholders should note that this document is limited to DWER’s assessment and decision
making under Part V of the Environmental Protection Act 1986. Other approvals may be required for
the proposal, and it is the proponent’s responsibility to ensure they have all relevant approvals for
their Premises.

2 Administrative summary

Administrative Details

Works Approval

New Licence

Licence amendment

Works Approval amendment

Application Type

LIX00]

Assessed design

Category number(s) capacity

Activities that cause the premises to become 5I4A3 Water desalination | ,, gigalitres per year
prescribed premises plant

58: Bulk material loading 252,000 tonnes per day

or unloading
Application verified Date: 30/08/2017
Application fee paid Date: 20/09/2017
Works Approval has been complied with Yes [] No [] N/A X
Compliance Certificate received Yes [X| No [] N/A []
Environmental Protection Act 1986 Page 2 of 36
Licence: L8758/2013/1 Amendment date: Tuesday, 19 December 2017

File Number: DER2015/000676 IRLB TI0669 v2.7



Government of Western Australia
Department of Water and Environmental Regulation

Commercial-in-confidence claim Yes [] No [X]
Commercial-in-confidence claim outcome N/A

Is the proposal a Major Resource Project? Yes X No []

Was the proposal referred to the Environmental Referral Decision No:

Protection Authority (EPA) under Part IV of the Yesi]  Noll | managed under Part v []

Environmental Protection Act 1986?
Assessed under Part IV [X]

Ministerial statement No: 635,

Is the proposal subject to Ministerial Conditions? | Yes [X| No [] | 822 and 1066
EPA Report No: 1056, 1343 and

1602
Does the proposal involve a discharge of waste Yes [] No [X]
into a designated area (as defined in section 57
of the Environmental Protection Act 1986)? Department of Water consulted Yes [] No [X
Is the Premises within an Environmental Protection Policy (EPP) Area  Yes [_] No [X]
If Yes include details of which EPP(s) here.
Is the Premises subject to any EPP requirements? Yes [] No X

If Yes, include details here, e.g. Site is subject to SO requirements of Kwinana EPP.

3  Executive summary of proposal

CITIC Limited (formerly named CITIC Pacific Limited) is the ultimate owner of Sino Iron Pty Limited
(Sino Iron) and Korean Steel Pty Ltd Limited (Korean Steel). Sino Iron and Korean Steel were
acquired from Mineralogy Pty Ltd (Mineralogy) and are both parties to the agreement scheduled to
the Iron Ore Processing (Mineralogy Pty. Ltd.) Agreement Act 2002 (as amended). Sino Iron and
Korean Steel each hold mining rights and subleases authorising the extraction of a combined two
billion tonnes of magnetite ore, from an orebody known as the George Palmer deposit and contained
entirely within mining leases m08/123, M08/124 and M08/125.

In 2006, CITIC Limited established CITIC Pacific Mining Management Pty Ltd (Licensee) to manage
development and ongoing operation of its iron ore mine and export facilities at Cape Preston
collectively referred to as the Sino Iron Project. The Licensee conducts those activities on behalf of
Sino Iron and Korean Steel. While Mineralogy remains the holder of the mining tenements on which
the Sino Iron Project is based the Licensee is the valid holder of approvals for the purposes of Part V
of the Environmental Protection Act 1986 (EP Act).

The Sino Iron Project is a magnetite mining, processing and export facility and has three Licences in

total for its operations:

. Transhipment Facility (L8659/2012/2);

. Desalination Plant (the Plant), Bulk Loading Facility (BLF) and Dewatering Plant (DWP) (this
Licence) as shown in Figure 1 and referred to as the ‘Premises’; and

o Mine Site (L8308/2008/2).

Location and siting

The Sino Iron Project is located within the Mardie Station pastoral lease and approximately 80 km
south-west of Karratha in the Pilbara region of Western Australia. Mardie Station is an active pastoral
station producing beef cattle however, the location of the Premises is not used for active pastoral
activities.

Environmental Protection Act 1986 Page 3 of 36

Licence: L8758/2013/1 Amendment date: Tuesday, 19 December 2017
File Number: DER2015/000676 IRLB TI0669 v2.7




Government of Western Australia
Department of Water and Environmental Regulation

Premises description
The Licence is regulated for category 54A and 58 activities as defined in Schedule 1 of the
Environmental Protection Regulations 1987 (EP Regulations) and as described below.

Category 54A — the Plant

The Plant is made up of two trains, an east and west train. Each train has a nominal capacity of 22
gigalitres per annum (GL/a), with a combined capacity of 44 GL/a, which is consistent with Ministerial
Statement (MS) 635, which approves up to 44 GL/a of desalinated seawater. The Plant’s process
equipment has been sized to produce 52 GL/a to allow the Plant to recover from breakdowns or other
outages. The Plant extracts seawater from the coastal waters of the Indian Ocean off Cape Preston
and utilises Reverse Osmosis (RO) to produce potable water for the Sino Iron Project. Concentrated
brine (with a modelled total dissolved solids (TDS) content of approximately 78,820 milligrams per
litre (mg/L)) is discharged back to the ocean.

=iea0n amooa

| Eutic vt
e

-
J -
e —
o o T T Busk Loading Fasity
!—-n-rlm.d_/

Y . Bl Loasing Facdity
by ——— ‘lcm..,_wsuxbd._

e T

Densbnasan Plant "
Iataeioutiall Pestines [

b Plant

Possds:

Indian Qcean

; ;
; = y = ;
: AN

Lagesd
= = =n P = - - e
(l) SINO IRON PROJECT e = rum{‘w? 3'0“".’!' E
R pipeine infevouter
Prescrbed Aclivity Area Boundaries ey o
m Bart v [ g | Dewans

Endmnmenat Ponds

CITIC PACIFIC Depanmens ENWAPF | i P P 3 Tuwnlzmemhg-._cal
MINING Shees Saw : isl[snma Fa| —— Arws JLEPH)

Figure 1: Location of the Premises

Environmental Protection Act 1986 Page 4 of 36

Licence: L8758/2013/1 Amendment date: Tuesday, 19 December 2017
File Number: DER2015/000676 IRLB_TI0669 v2.7



Government of Western Australia
Department of Water and Environmental Regulation

Desalination Process Pre-Treatment Process

Seawater is first passed through the pre-treatment filters to remove suspended solids. The pre-
treatment process includes: flocculation, lamella settling, and gravity dual media filtration. Flocculation
and backwater discharges are routed to the sludge treatment plant for solids removal prior to
discharge via the outfall (Figure 2).

North Lamelia
Clarifiers

/\

0 _0/ 0 Y

Flocculator

P

i

A

o
IJ!]‘
D o

= 1|

EEEERENN
I R P L S O

Media %_

Filters

Figure 2: Pre-Treatment Plant Layout

The pre-treatment process includes the following steps:

e Injection of Coagulant — ferric sulfate (Fez[SOa]s) to the seawater feed,;

e Flocculation Chambers for the seawater coagulation — flocculation process;

e Lamella Clarifier settlers to remove suspended matter with a specific gravity higher than the
raw seawater. This waste is pumped to the sludge treatment system for further treatment and
solids removal before being discharged through the outfall diffuser;

e Gravity dual media filters for the filtration of the remaining suspended matter. The backwash
from these filters is further treated in the sludge treatment plant and solids removed before
being mixed with the RO reject and discharged through the outfall; and

e Cartridge filters for final filtering of the RO system. These vessels protect the RO membranes
from the possible passage of sand from the pre-treatment section.

RO Process

The seawater undergoes reverse osmotic separation to produce permeate and concentrated reject.
Filtered high pressure seawater is supplied to the RO membrane modules. Fresh water permeates
through the membrane for collection and the concentrated reject is discharged to the ocean outfall.

The RO permeate passes to the post treatment system where it is stabilised by adding lime and
carbon dioxide. Sodium hypochlorite is added for disinfection and the resulting product passed to a 12
ML storage tank.

Outfall Diffuser Configuration

The outfall diffuser is located in an area of low benthic community species abundance. The area is
comprised primarily of barren sandy sediments with small patches of variable density sponge and
seawhip garden habitat.

DWP
Following processing through the concentrator (licensed under L8308/2008/2 for the Mine Site),
magnetite slurry is pumped via an underground pipeline to the port, approximately 29 kilometres (km)

Environmental Protection Act 1986 Page 5 of 36

Licence: L8758/2013/1 Amendment date: Tuesday, 19 December 2017
File Number: DER2015/000676 IRLB_TI0669 v2.7



Government of Western Australia
Department of Water and Environmental Regulation

away, where it is stored in four concentrate storage tanks (capacity of 3,800 cubic metres each). The
concentrate is pumped to one of two filtrate thickeners to ensure a solid content of greater than 68%
and then to one of seven concentrate filters. The resulting filter cake (concentrate) is transported via
overland conveyor to the stockyard. Figure 3 shows a simplified flow diagram of the dewatering
process. The wastewater extracted through the DWP is reused in the concentrate process.

Filter Feed .
Shurry
Filter Cake
Filrate
Filter Feed Pump Filter
- 1 _ I. Filtraze
: gy L 2 [ TR, RO ! Filtrate Tank

Filter Discharge __-’.E‘: Filtrate

O v

Filter Cake Conveyor

Filtrate Pump

Figure 3: Flow diagram of dewatering process

Category 58 - BLF

The BLF has a maximum design capacity of 252,000 tonnes per day (t/day), with a nominated
throughput of 192,000 t/day, of magnetite from stockpiles onto barges, using reclaimers, conveyors
and barge loading infrastructure. Figure 4 shows the production process for the Premises.

Ore stockyard

Ore passes as a slurry from the concentrator through to the DWP and is then stored at the stockyard.
Further processing produces around 6 million tonnes per annum (Mtpa) of ore pellets with the
remainder being stored as ore concentrate.

Ore is deposited on the stockpiles using rail mounted rocker stackers that can be used for
concentrate or pellets. Ore is then transferred by a rail mounted bucket wheel reclaimer onto the
conveyor which transports the ore to the BLF.

Conveyors and associated infrastructure

The conveyor system of 1,200 metres (m) transfers pellets and concentrate to stackers which
stockpile the ore in the stockyard. The concentrate or pellet is then picked up by a reclaimer and
transported via a 1,500 m conveyor which runs from the stockyard to a conveyor transfer point. Ore is
then transferred onto a second 2,500 m conveyor which runs to the barge loading facility situated at
the port. From this point a 450 m wharf conveyor extends along the breakwater to the barge loading
facility.

Environmental Protection Act 1986 Page 6 of 36

Licence: L8758/2013/1 Amendment date: Tuesday, 19 December 2017
File Number: DER2015/000676 IRLB_TI0669 v2.7




Government of Western Australia
Department of Water and Environmental Regulation

Barge Loading Facility

A rail mounted non-slewing barge loader is installed on the breakwater. The fixed transfer boom of
the barge loader conveyor is sized to cover the barge design width from the side of the loading berth.
Two barges are able to berth at once and the barge loader is able to travel the full length of the berth.

Barges

The barges are capable of transporting 16,000 tonnes of ore between Cape Preston and the
transhipment facility. The transhipment facility (licensed under L8659/2012/2) is located 20 km
offshore and within State waters. In the event of unsafe weather conditions, the barges and
transhipment facility will return to anchorage in the Dampier port cyclone moorings until operational
conditions prevail.

Concentrate stockpiles Ore barges

| Slurry tank Canveyar Trans-shipment Builk carrier
lnading barge

Filter press

Figure 4: Production process for the Premises

Sensitive land uses

There are no residential premises within the immediate vicinity of the Premises. The workforce for the
Sino Iron Project is accommodated at the Eramurra Village and Fortescue Roadhouse Village which
are approximately 27 km and 50 km south respectively of the Premises. As these accommodations
are operated by the Licensee, they will not be considered a sensitive land use or receptor.

Gnoorea Point (40 Mile) camping area operated by the City of Karratha is located approximately 15
km east of the Premises. The Fortescue River Mouth recreational area (informal campsite not
registered by the City of Karratha) is approximately 20 km south-west of the Premises. The Devil
Creek Accommodation Village operated by Quadrant Northwest Pty Ltd is located 25 km south-east
of the Premises and the Mardie Station homestead is approximately 45 km south-west of the
Premises.

Environmental Protection Act 1986 Page 7 of 36

Licence: L8758/2013/1 Amendment date: Tuesday, 19 December 2017
File Number: DER2015/000676 IRLB TI0669 v2.7



Government of Western Australia
Department of Water and Environmental Regulation

Specified Ecosystems

The Guidance Statement: Environmental Siting describes specified ecosystems as areas of high
conservation value and special significance that may be impacted as a result of activities upon or
emissions and discharges from prescribed premises. The specified ecosystems relevant to the
Premises are identified below in Table 1.

Table 1: Specified ecosystems
Specified ecosystems Distance from the Premises*

Department of Biodiversity, The Great Sandy Island Nature Reserve includes Preston
Conservation and Attractions — Island, which is the location of the BLF.

Managed Lands and Waters

In accordance with condition 15-2 of MS 635, the Licensee
has developed a conservation estate management plan to
address the effect of the port facility on the conservation
values of the Great Sandy Nature Reserve

RAMSAR wetland No RAMSAR wetlands are located within or in a 30 km radius
of the Premises

Geomorphic Wetlands No geomorphic wetlands are located within or in a 30 km
radius of the Premises

Threatened Ecological There are no Threatened Ecological Communities within or in

Communities and Priority a 30 km radius of the Premises

Ecological Communities

The Priority 3 Horseflat Land System of the Roebourne Plains

is approximately 3 km from the boundary of the Premises

Declared Rare Flora No Declared Rare Flora is located within or in a 20 km radius

of the Premises

Specially Protected under the The following are found within the Premises:

Wildlife Conservation Act 1950 e Schedule 3 Vulnerable Fauna (reptile);

e Schedule 2 Endangered Fauna (mammal) is located
within the vicinity of the BLF on Preston Island; and